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No. : CT10-15727-A
Customer Name : ERGOTECH CO., LTD
Address : #292-2,Shinhyeonri Opoeup Gwngjusi Gyeonggido Korea

Test Sample : Super Safe Mat

Date of Test : Apr. 01, 2010
Receipt Date : Mar. 26, 2010

Test Results

| tems Units Results Test Methods

Specific gravity - 1.18 KS M 6519:2008

Hardness ~ 49
(Hs @ Shore A Type)

Tensile strength WPa 91

(Specimen : Dumbbell No.3) ) KS M 6518:2006
Elongation % 740

Tear strength

(Specimen : B Type) i 15

Our report apply only to the standards or procedures identified and to sample(s) tested unless otherwise
specified. The test results are not indicative of representative of the qualities of the lot from which the sample

was taken or of apparently identical or similar products.
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Result Inquiry :  Polymer Testing Department ~ 82-2-2102-2661~2666
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